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HOW CAN I HELP MY CHILD FEEL COMFORTABLE AFTER SURGERY?
We understand that surgery can be one of the most stressful events for families and 
children. Our surgical team strives to provide the best experience possible throughout 
your child’s journey - before, during, and after surgery. 

If you have any questions following surgery, please call the office of your surgical team. 
We are  available and receptive to your needs and concerns.The office staff will collaborate 
with your child’s surgeon or nurse practitioner/physician assistant to provide a timely response.

WILL MY CHILD FEEL PAIN AFTER SURGERY?
Every child experiences pain differently. Things like pain tolerance and the invasiveness 
of the surgery may affect how much pain your child is having. It is expected that there will 
be some discomfort over the first 24 to 48 hours. Encourage your child to drink plenty of 
fluids, and to let you know if they are in pain. 

Your child will be given pain medication during and just after surgery. This medication may 
wear off after a few hours. It is important to get ahead of the pain by giving the proper 
amount of medication to your child at regularly scheduled intervals as instructed by your 
surgeon. Other methods to alleviate pain include applying an ice pack or heating pad, and if 
your child had surgery on their tummy, providing them with a small pillow to hug.  

If your child is at a developmentally appropriate age, you can use this pain scale to help 
determine the level of pain they are currently in. If your child has pain at a level 8 or more, 
you should call the office for instructions. 

REMINDERS
 J Please read product label prior to giving your child any medication, as concentrations 
     may differ
 J Children less than 6 months of age should not be given Ibuprofen (Motrin)
 J For children over 24 pounds please use dosage as directed on the product label
 J Check with your Surgeon or Pharmacist for instructions on how often to give 
     the medication
For any questions or concerns, reach out to our surgical team at 732-935-0407 or 
your pediatrician.
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Children’s Liquid 
Tylenol 

(acetaminophen)
160mg/5mL

Amount of Medication to Give per Dose

Weight (lbs) Weight (kg)

5.5 - 6.38 lbs 2.5 - 2.9 kg 1.25 mL

6.4 - 7.7 lbs 3.0 - 3.5 kg 1.5 mL

7.8 - 9.2 lbs 3.6 - 4.2 kg 1.75 mL

9.3 - 10.6 lbs 4.3 - 4.8 kg 2 mL

10.7 - 11.7 lbs 4.9 - 5.3 kg 2.25 mL

11.8 - 12.8 lbs 5.4 - 5.8 kg 2.5 mL

12.9 - 13.9 lbs 5.9 - 6.3 kg 2.75 mL

14.0 - 16.3 lbs 6.4 - 7.4 kg 3 mL

16.4 - 18.7 lbs 7.5 - 8.5 kg 3.5 mL

18.8 - 20.9 lbs 8.6- 9.5 kg 4 mL

21.0 - 23.3 lbs 9.6 - 10.6 kg 4.5 mL

23.4 - 27.9 lbs 10.7 - 12.7 kg 5 mL

Children’s Liquid 
Motrin (ibuprofen)

100mg/5mL
Amount of Medication to Give per Dose

Weight (lbs) Weight (kg)

13.2 - 15.3 lbs 6-6.9 kg 3 mL

15.4 - 17.5 lbs 7.0 - 7.9 kg 3.5 mL

17.6 - 19.7 lbs 8.0 - 8.9 kg 4 mL

19.8 - 21.9 lbs 9.0 - 9.9 kg 4.5 mL

22.0 - 23.9 lbs 10.0 - 10.9 kg 5 mL

How do I know if my child has a fever? 
Fever is 100.4°F and higher for babies and children of all ages. 

Why does my child have a fever?
A fever is a natural defense against infection. In some rare cases, teething 
may lead to a small rise in temperature. However, if the temperature is or 
above 101°F, parents are advised to consider other sources that may be 
causing the higher temperature, beyond just teething alone. 

When should I treat for a fever?
For babies 2 months of age and under, parents are advised to first call 
their child’s pediatrician and not to dose with any medication as the child 
needs to be evaluated, and possibly taken to an Emergency Department.
For children 2 months of age and older, with a temperature of 100.4°F 
or higher, parents/guardians can treat with acetaminophen or ibuprofen, 
as directed. However, if the fever does not remit, they should call their 
child’s pediatrician.
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